CB 1950 B Decomponent Drawing

ll= |||
k/




CB 1950 B Spare Parts Drawing

TR
RN =




CB 1950 B Spare Parts List

No Drawing No Description Specification [Q ty Order No. Modification No.
101 CB950. 01. 00 Body 1
102 Motor 1
103 Flat Disk C5X5X20 1
104 Motor Belt Pulley 1
105 Wedge 1
106 Non—standard Washer 10 4
107 Elastic Washer 10
108 Out Bolt-hex M10X25 4
109 Side Panel 1
110 Front Retaining Plate 1
111 Self—dapting Screw M5. 5X19
112 B-F. 02. 06B Connect Spring 1
113 Nut-Iock M10 2
114 Internal Bolt-hex | MI10X50 2
115 B-F. 02. 00A Protection Hood Comnoct Breckot Yol Dreving 1
116 1
117 B-F. 02. 05. 00A Support Hose Weld 1
118 @8 1
119 28 1
120 M8 1
121 1
122 Self-dapting Screw Mb. 5X19 6
123 Nut-hex M4 2
124 Elastic Washer 4 4
125 Flat Washer 4 4
126 Main Switch 1
127 Cross Oblated Screw M4X30 2
128 Out Bolt-hex M8X50 1
129 Nut—hex M8 1

Internal Bolt-hex | M6X20 2

131 Resistance Clamp 1
132 Insulating Paper 1
133 Resistance 1
135 Power Board 1
136 Oblated Screw M4X10 3
137 Power Cable 1
138 Transformer 1
139 Flat Washer 6 4
140 U Clip 2
141 Control Table Bracket 1
142 2
143 Star Screw 2
144 Control Table Press Plate 1
145 Nut Press Plate 1
146 Elastic Washer 6 1
147 Embroidered Nut M10 2
148 Control Table Cover 1
149 Computer Board 1
150 Screw 4
151 Panel 1
152 Lead Weight Cover 1
153 Self—dapting Screw M5. 5X25 4
154 Balance Hammer 1
B-P. 01. 03 Small Cone 1
B-P.01.04 Middle Cone 1

B-P. 01. 05 Large Cone 1

158 Handle 2
159 Switch 1
160 Caliper 1
161 Internal Bolt-hex M6X16 1
162 Scale Handle 1
163 B-L. 01. 02 Scale Rod 1
164 B-L.01. 05 Scale Front Slide Cover 1




CB 1950 B Decomponent Drawing




CB 1950 B Spare Parts List

No. Drawing No. Description Specification [Q ty Order No. Modification No.
165 Retaining Washer 25 2
166 B-L.01. 06 Scale Base 1
167 M5X12 2
168 B-L.01. 07 Scale Rear Slide Bushing 1
169 B-L.01.01 Torsion Spring 1
170 Flat Washer 6 1
171 Nut M6 1
A B-L. 01. 00 Scale Assembly 1
B B-F. 01. 00 Protection Assembly 1
C Cone Assembly 1
D Complete Line 1
172 Screw M3X16 4
173 Flat Washer 3 4
174 Nut M3 20
175 Elastic Washer 3 16
176 Insulating Paper 3 4

1




CB 1950 B Spare Parts List

No. Drawing No. Description Specification |Q ty| Order No. | Modification No.
201 Internal Bolt-hex | M10X160 1
202 B-P. 01. 06 Double Rod Screw 1
203 CB950. 00. 09 Flange Disk 1
204 B-P. 01. 02. 00 Main Shaft 1
205 Flat Washer 8 2
206 Out Bolt-hex M8X25 2
207 B-P. 01.02. 01 Large Belt Pulley 1
208
209 B-P.01. 11 Bearing Press Cover 1
210 Internal Bolt—hex [ M5X16 4
211 B-P.01.14 Photocell Teeth 1
212 Elastic Washer 4 4
213 Flat Washer 4 4
214 Cross Oblated Screw | M4X8 4
215 Photocell Disk 1
216 Shaft Retaining Washer| 95+ 1
217 Bearing 60052 1
218 Shaft Retaining Washer| 30+ 1
219 Bearing 60067 1
220 B-P. 01. 01. 00 Fix Spindle 1
221 Elastic Washer 4 2
222 Cross Oblated Screw | M4X12 4
223 Nut-hex M3 2
224 Elastic Washer 3 2
225 Flat Washer 3 2
226 B-P.01.12 Support Board 1
297 Cross Oblated Screw M3X8 2
228 Photocell Coupler 1
229 Nut-hex M4 2
230 Flat Washer 4 2
231 Flat Washer 10 9
232 Elastic Washer 10 5
233 Internal Bolt-hex | M10X20 4
234 B-P. 01. 09. 00 Ring Stud 1
235 Nut—hex M10 4
236 B-P. 01. 07 Press Washer 6
237 Piezoelectric Ceramic Disk| 2
238 Sensor Line 1
239 B-P.01. 08 Full Buckle Stud 1
240 Nut-hex M10 1
241 Self-dapting Screw ST2. 2X15 4
242 B—K.01.10 Press Cover 1
243 B—K. 01. 04 Returned Spring 1
244 B-K. 01. 02 Quick Nut Board 1
245 B—K. 01.01 Nut Board 2
246 B—K. 01. 03 Nut 1
247 Cylinder Column Pin [@ 5X35 92
248 Cylinder Column Pin | ® 5X20 92
249 B—K. 01. 05 Quick Nut Body 1
250 B—K. 02. 02 Movable Bushing 1
251 B—K. 02. 01 Anti-Opsition Bowl 1
2b2 B—K. 01. 06 Tower Spring 1
A B-P. 01. 00 Balance Shaft Assembly| 1
B Sensor Assembly 1
C B—K. 02. 00 Quick Nut Assembly 1




